
Waiheke Local Board Workshop Agenda 
Date of Workshop: Wednesday 29 May 2024 
Time: 10:30am  
Location: Waiheke Local Board, 10 Belgium Street; MS Teams 

Time Workshop Item Governance 
role 

Purpose Presenter(s) Proposed Outcome(s) 

10:30 

Ite
m

 1
 

Local Board Portfolio 
Review 

Attachment 
Presentation 

Keeping 
informed 

Provide 
direction on 
preferred 
approach 

Sophie Bell 
Service & Asset Planning 
Specialist 

Members are informed and 
engaged in the programme 
and have an opportunity to 
outline their priorities. 

11:15 

Ite
m

 2
 

Draft Local Board 
Agreement (LBA) 2024/25 
discussion 

Attachment 
Presentation 
Draft LBA 24/25 

Accountability to 
the public 

Provide 
[...]
b) The Consent Holder shall provide a completed report of the investigation in 
accordance with the details required by condition 40 above and the proposed 
reuse system design details to the Manager and to the Medical Officer of Health, 
for their review and approval at least two months before the new reticulation 
works need to commence. 

c) The Consent Holder shall obtain prior written approval from the Medical Officer of 
Health and from the Manager, prior to commencing any reticulation or other 
associated works for re-use. 

Complaints 

42. All complaints received by the consent holder about the discharges shall be logged 
immediately. The information shall include: 

a) the date. time, location and nature of the complaint; 

b) name, phone number and address of the complainant unless the 
complainant wishes to remain anonymous; 

c) action taken by WSL to remedy the problem; 

d) any equipment failure and remedial action taken; 

e) the weather conditions at the time of the complaint including estimates 
of wind direction, wind strength, temperature and cloud cover; and 

f) the date and name of the person making the entry. 

Details of any complaints received that affect the consent holder's ability to 
comply with the conditions of consent shall be provided to the Auckland 
Council within 24 hours of receipt of the complaint(s) or on the next working 
day. 

14 



REVIEW CONDITION: 

43. That the conditions of this consent (including any specified quantity) may be 
reviewed pursuant to section 128 of the Resource Management Act 1991 , by the 
giving of notice pursuant to section 129 of the Act, in the year of 2005 and 
subsequently at yearly intervals thereafter commencing in the month of June of that 
year, for any of the following purposes: 

i) To vary the size or design of the treatment system in light of increased 
understanding of the system or further information, changed circumstances, or 
the results of monitoring; or 

ii) To alter monitoring requirements in light of previous monitoring results and/or 
changed environmental conditions; or 

iii) To require sediment sampling of wetland sediment and heavy metal analysis if 
elevated metal concentrations are identified in the discharge 

iv) To deal with any significant adverse effect on the environment which may 
arise from the exercise of the consent and which was not apparent at the time 
of the granting of the consent; or 

v) To require a Consent Holder to adopt the best practicable option to remove or 
reduce any adverse effect on the environment; or 

vi) To deal with any adverse effect on the environment arising or potentially 
arising from the exercise of this consent, through altering or providing specific 
performance standards. 

ADVICE NOTES 

1. The Consent Holder is advised that in response to any request for Approvals required 
by the conditions of this consent, including Management Plan Approval and Approval 
of Off-site Reuse, the Manager will consider all information provided in accordance 
with that required by the respective condition of consent, and may seek a peer review 
and advice from an independent experl in wastewater treatment plant design and 
operation and/or in water quality impact assessments. The Consent Holder is 
advised that the Manager will be under no obligation to approve the proposal if s/he is 
not satisfied that all the provisions of the respective consent condition have been met. 
The Consent Holder is advised to allow at least 3 months for this assessment 
process. 

2. The Consent Holder is advised that in accordance with AC's Schedule of 
Administrative Charges under Section 36 of the Resource Management Act 1991, the 
actual and reasonable costs of evaluating and approving any amendments to the 
design specifications, increased plant capacity, Management Plan, Reuse System 
Design Provisions in response to any Request for Approval, required by the 
conditions of this consent, will be payable by the Consent Holder to the AC as parl of 
the cost of the administration and supervision of this consent. Such costs may 
include, staff time, expert peer review and advice and any analytical costs. 

3. The Consent Holder is advised that in accordance with the AC's Schedule of 
Administrative Charges it will be required to pay to the Auckland Council any 
administrative charge fixed in accordance with s36(1) of the Resource Management 
Act 1991, or any additional charge required pursuant to s36(3) of the Resource 
Management Act 1991, payable in respect of this resource consent. 

15 



4. The Consent Holder is advised that the date of the commencement of this consent 
will be as determined by Section 116 of the RMA 1991, unless a later date is stated 
as a condition of this consent. The provisions of Section 116 of the RMA 1991 are 
summarised in the covering letter issued with this consent. 

5. The Consent Holder is advised that pursuant to Section 125 of the Resource 
Management Act 1991, these resource consents lapse on the expiry of five years 
after the date of commencement, or on the date of any decision which will result in 
the site being used for any purpose other than for the development of a wastewater 
treatment system and which cannot be appealed further, whichever is the sooner, 
unless the consent is given effect to or other criteria contained within this section are 
met. 

6. That in the event that the investigation outlined in Condition 40 above concludes that 
opportunities exist for economical and beneficial reuse of the treated wastewater from 
the system, the Consent Holder may make available for reuse by others, the surplus 
treated wastewater. 

7. That for the avoidance of doubt, the Consent Holder shall be under no obligation 
under this consent to ensure that wastewater made available for reuse is in fact 
reused. 

B. That the Consent Holder has indicated to the Consent Authority that it will prepare 
and distribute suitable education brochures to all parties connecting to the Oneroa 
reticulation network. Such brochures will describe the operation of the treatment plant 
and advise the best practicable methods of reducing wastewater flows. It is also 
recommended that the brochures should also specify types of products not suitable 
for discharge into the reticulation network and encourage the use of low phosphorous 
based cleaning chemicals. 

9. That in the event contamination is identified in any samples required by condition 
29(d) that the Consent Holder believes are due to upstream contamination beyond 
their control, the Consent Holder should also sample upstream to confirm this. 

10. That the Consent Holder is advised to consult with Forest and Bird Protection Society 
with the purpose of facilitating the restoration programme of the Matiatia wetland, 
walking tracks and measures to control public access to certain areas. 

11. That the Consent Holder is advised to actively investigate the option of disposal via 
an Ocean Outfall in future, should adverse effects be identified in the wetland limiting 
capacity for any further increase in flows and report findings of any investigations 
annually in the last OWTP Annual Report to the Works Committee (or equivalent), 
Auckland City Council, each year. 

12. That the Consent Holder is advised that any pump stations are required to be 
installed in accordance with the relevant Council rules and provisions that are current 
at the time of construction. 

13. The Consent Holder is advised to ensure that an experienced wastewater plant 
operator is available to routinely monitor plant performance and to respond at all 
times should there be any signs of poor performance. 

14. The Consent Holder is advised to ensure a Trade Waste Bylaw is in place prior to 
allowing any trade waste to be discharged into the OWTP, other than domestic type 
wastewater, which includes wastewater from commercial premises such as cafes, 
restaurants and schools. Commercial (non-residential scale) laundry wastewater and 

16 



wastewater containing hair salon chemicals are considered to constitute forms of 
trade waste. In the absence of any Trade Waste bylaw, the Consent Holder is 
advised to ensure all trade waste requirements are covered in each client's service 
contract. 

15. The Consent Holder is advised to ensure that a Trade Waste Bylaw is in place prior 
to allowing any trade waste to be discharged into the OWTP. 

16. The Consent Holder is advised to have regard to the turbidity limits specified in AC 
TP58 (Third Edition) and in Crities et af when determining appropriate turbid;ty levels 
for effective UV treatment). 

17. The Consent Holder is advised that the options for an Ocean Outfall for future 
disposal should be investigated if adverse effects be identified in the wetland limiting 
capacity for any further increase in flows. 

R. Crities and Ci. TC.:hohtmo~lou.\. "Small und Dect!ntraliwd ll'a\ll!ll'tlfer Manugl!ml!l/l .~\:\11!111\ .. ( 1998) 
17 



APPENDIX 1: PARAMETER DETECTION LIMITS 

Table One: Parameter Detection Limits 

Parameter Detection Units 
Limits 1 

pH NA~ -
Dissolved Oxygen NA g/m~ 

Temperature NA oc 
Conductivity NA MS/m 

BOD 2 gO/m;j 

Suspended Solids 3 g/mJ 

E.coli 10 MPN or cfu/1 00 ml 

Ammoniacai-N (Total ammonia) 0.01 gN/m3 

Total Nitrogen 0.02 gN/m3 

Total Phosphorus 0.01 gP/m3 

Dissolved Reactive Phosphorus 0.01 gP/m3 

Dissolved and total recoverable As- 0.001 g/m3 
Trace Metals Cd- 0.0001 

Cu- 0.0005 

Cr- 0.0005 

Pb - 0.0001 

Zn- 0.001 

Ni- 0.0005 

Hg- 0.0001 

Organic CompoundsL PAH - <0.05 mg/m3 

OCs- <0.01 

PCBs- <0.01 
.. 

Notes: 1 These detectiOn ltmtts apply unless other ltmtts are approved m wntmg by 
the Manager 

2 PAH = Polyaromatic hydrocarbons; 

OCs = Organochlorine insecticides; 

PCBs = Polychlorinated biphenyls. 

3 NA = Not applicable 

18 



DEFINITIONS 

Average Dry Weather Flow 
(ADWF): 

ACRP:ALW: 

ACRP:C. 

ACRPS: 

AEE: 

E. coli: 

Manager: 

NH4-N: 

NZCPS: 

Oneroa Commercial Area: 

Plant A: 

Plant B: 

The Plant and OWTP:. 

TN: 

TSS: 

The Council : 

WSL: 

means average daily flow on days without rainfall, excluding 
flows on days with any rainfall of 1 Omm or greater and 
excluding the following day after rainfall had ceased. 

Auckland Council Regional Plan: Air, Land and Water 
(Operative in Part) 

means the Auckland Council Regional Plan Coastal 

means the Auckland Council Regional Policy Statement 

Assessment of Environmental Effects 

Biochemical Oxygen Demand 

means Escherichia coli 

means the Team Manager, Consents and Compliance
Water. Natural Resources and Specialist Input Unit, Resource 
Consents, Auckland Council or nominated Auckland Council 
staff acting on the Manager's behalf 

Ammonical Nitrogen 

means the New Zealand Coastal Policy Statement 2010 

means area within the immediate vicinity of the Oneroa 
reticulation area, as shown on Site Plan Figure 6 (19 
November 2002) Vol. 2 of Application. 

means sand filter type system serving flows of up to 80m3/day 
(existing system as at time of granting) as described in 
Condition 1 

means activated sludge and clarifier type system (possible 
including biological nutrient removal treatment process) or 
better system serving flows up to 250m3/day as described in 
Condition 1 

means the Owhanake Wastewater Treatment Plant 

Total Nitrogen 

Total Suspended Solids 

means the Auckland Council 

Watercare Services Ltd 

19 





 

 

 

Document prepared by 

 

Aurecon New Zealand Limited 

Level 3, Te Tihi
110 Carlton Gore Road,
PO Box 9762,
Newmarket, Auckland 1149,
New Zealand

 

T 

E 

W 

+64 9 520 6019 

auckland@aurecongroup.com 

aurecongroup.com 

 



Reuse Opportunities for 
Waiheke Island

Watercare Services Ltd



Owhanake WWTP

• Receives flows from Oneroa commercial area 
and Matiatia Wharf

o 34 m3/day average influent

• Upgraded in 2020 due to discharge quality and 
local growth

• Process include: flow buffering, fine screen 
compactor, anoxic and aeration tanks, 
membrane filtration, chemical dosing, UV 
disinfection

• Discharges treated effluent to Matiatia
wetland

• Non-potable reuse opportunities for 1 Nov –
31 Mar



Volume

Treated effluent

Between July 2021 to March 2024:

• Average discharge of 38 m3/day

• Volume range 2 - 96 m3/day

In summer (Nov – Feb)

• Average discharge of 41 m3/day

• Volume range 8 – 96 m3/day



*BOD, nitrogen taken post-constructed wetland

Quality (2021 – 2024)

Treated Wastewater Effluent

Parameter Unit No. Samples Min Max Median

E.coli MPN/100mL 160 <1.6 120 <1.6

pH pH 161 4.6 8.1 7.5

BOD mg/L O 39 <0.5 5.6 0.98

TSS mg/L 161 1.0 234 2.6

Nitrogen mg/L 157 0.45 68 6.2

Total phosphorus mg/L 158 0.006 13.6 0.046



Reuse Opportunities

Opportunity Feasibility Considerations

Agricultural irrigation
(Vineyard irrigation)

Potentially Resource consent required
Perception
Cost to reticulate recycled water
Tanker delivery may be an option for short term or intermittent use
Regulations for winemaking may preclude use for all/certain activities

Landscape irrigation
(Public parks and reserves, regional park, 
golf course etc..)

Yes Resource consent required
Perception
Cost to reticulate recycled water, and potentially to install/upgrade irrigation systems
Tanker delivery may be an option for short term or intermittent use

Industrial reuse
(Cooling water, washing water)

No

Non-potable urban use
(Firefighting, public toilet facilities)

No? Resource consent may be required if not exempted by the provisions of the Fire and 
Emergency NZ Act or any other relevant legislation
Storage required, with regular turnover
Access



Suitability for Reuse

Parameter Unit Australian Victorian 
(Class A)

Queensland
(Class A)

Requirements met?

E.coli MPN/100mL 1 Project specific 102 Unknown/Yes

Turbidity NTU - 2 - Unknown

pH pH unit - 6 - 91 - Yes

Biological oxygen demand 
(BOD) mg/L O 20 10 - Yes

Total suspended solids 
(TSS) mg/L 30 5 - Yes

Limits based on medians unless otherwise specified
1 Based on 95th percentile
2 Based on 90th percentile


	1.0 Workshop Agenda 20240529
	1.1 Local Board Service Asset Portfolio Review Workshop 1
	Slide 1: Local Board Portfolio Review
	Slide 2: Overview
	Slide 3: Objectives
	Slide 4: Scope
	Slide 5: Examples of opportunities for change
	Slide 6: Process
	Slide 7: Assessment areas
	Slide 8: Outputs
	Slide 9: Next steps
	Slide 10

	2.1 LBAP 10 - Finalise local board agreements
	Local board agreement
	Slide Number 2
	Workshop purpose and background
	Levels of Service / Performance Measures
	Slide Number 5

	2.2 Waiheke LBA 2024-2025 v0.3
	Waiheke Local Board
	Message from the Chair
	Waiheke Local Board area
	Waiheke Local Board Plan 2023
	Working with Māori
	Waiheke Local Board Agreement 2024/2025
	Planned operating and capital spend in 2024/2025
	Priorities by activity area
	Local Community Services
	Levels of Service

	1In July 2023, Waiheke library became an integrated customer service site with council and AT Hop services, which has increased visitation numbers at this facility, and the 2024/2025 target has been increased to reflect this change.
	Local Planning and Development
	Levels of Service

	Local Environmental Management
	Levels of Service

	Local Governance

	Funding Impact Statement

	Appendix A: Advocacy initiatives
	Appendix B: How to contact your Local Board

	4.1 240529 Water Reuse
	4.2 521290-079-REP-WWW-0001 FINAL
	4.3 20240529 Waiheke Local Board Presentation.pdf
	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6




